

Durakerb

product testing



Testing carried out by British Board of Agreement (BBA)

All testing carried out in accordance with BS/EN 45001 and as accredited by UKAS.

Dynamic impact

BBA Report Number 2550

Compressive to BS/EN 6073

BBA Report Number 2521

Slip skid resistance to BS/EN 1340

BBA Report Number 2521

Other testing carried out

Single flame ignitability to BS/EN 11925.2:2002

Chiltern Fire International:- Classification BS/EN 13501-1:2002
Report dated 06/09/2005

Weathering resistance to BS/EN 4611:2001

Undertaken by Colormatrix Europe Limited (QUV Tester)
Report dated 02/09/2005

Bending strength to BS/EN 1340

Nottingham Trent University
Solid Solution Management (Solid Works Programme)
Both Mechanical testing and Finite Element Analysis (FEA)
Report OUTSTANDING

Charpy Impact Test to ISO:180:1993

Luxus Plastics Ltd
Report OUTSTANDING

CONTACT INFORMATION

Durakerb Sales: 08700 552686
Email: technical@durakerb.com
info@durakerb.com
sales@durakerb.com
Website: www.durakerb.com

Abrasion resistance to BS/EN 9352:2001

Testing Undertaken by Nottingham Trent University
Taber Abrasion Test
Report OUTSTANDING

Freeze-thaw to BS/EN 1340

Colormatrix Europe Limited
Report dated 17/08/2005

Water absorption to BS/EN 1340

Colormatrix Europe Limited
Report dated 17/08/2005

Durakerb Group is the trading name of Durakerb Limited



Made from recycled material.

The Durakerb Group

Old House, Gorse Lane, Coleshill, Birmingham B46 1JU
Tel: 01675 432 109 Fax: 01675 432 119
Email: info@durakerb.com Web: www.durakerb.com